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A7 {5 8 Company information o

SRS BT MEE IR AR LG Chem(Nanjing) I&E Materials Co.Ltd
PR EFHATF R XIEIHEE 17 2 NO 17 HENGYI RD NANJING ECONOMICAL &

TR
Consignor TECHNICAL DEVELOPMENT ZONE
025-85603000 zhanghonglu@lgchem.com www.lgchem.com
BRI P R A IR A ®] CHONGQING  C-TECH TECHNOLOGY Co.Ltd.
e 7 g BRI AKX X% K38 2130 5 2 i 2nd Building, No. 2130, Xinglong Avenue,
Manufacturer Yongchuan District, Chongging
023-49588388 Jjunhong. mu@ec-techone.com www.c-tech.com
LG Chem, Itd. LG Chem, Itd.
St 2 e ¥ B R T K B X v R kil 128 B 128, Yeoui-daero, Yeongdeungpo-gu, Seoul,
Test lab Republic of Korea
010-77425427 kkammy@]lgchem.com www.lgchem.com
FLt {5 /2 Battery information
B PR -T A4 Rechargeable o )
Name Lithium ion Battery Pack Brand
Type a ok Original tested type ACHBIK
— e (MIN)3090mAh
PRI (V) 152V R/ 46Wh/(TYP)3220mAh
Nominal voltage Capacity/energy 48Wh
Eiti3a AR B T R ] Ha (g /
Description Rechargeable Li-ion battery Li content
Bl (ke) o g S | REEHBRSIE Black
Mass " : Appearance plastic film shell
MRS B Test information
JE 4 QAE-EF02-131216-PKAC14B MR & H 2013-12-16
Original test report No. | 8K Date of test report
BEAT T OG- Tl AR 15 WA T
M ARAE /)55 38.3 B UNITED NATIONS "Recommendations on ~ ST/SG/AC.10/1 1/Rev.5/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd. 1
of Tests and Criteria 38.3
T.1 o BEASEHEL ik T.2 i M A
Altitude simulation f Passed Thermal test A Passed
=1 I 3 N N I\
T.5 SM4E 2 T.6 # Ik A
External short circuit At Passed Crush At Passed
T.7 1L BE 7 Hy A T.8 TR A
Overcharge A it Passed Forced discharge friit Passed
3833 (0 / 38.3.3 (g) /
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Liips ST/SG/AC.10/11/Rev.5/Amend.1 38.3 #7 # % 3K . The tested samples meet, the ~~
Cor;ziﬁsion requirements of test items of the UNITED NATIONS "Recommendations on t ey
i TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Cgi;é'/rtja\.
ST/SG/AC.10/11/Rev.5/Amend.1 38.3
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%4 Signature s A E5H Zviﬁ%ﬁ
HA5% Title %& Iss ?ﬂ'ﬁata 2019-12-16
RIS THLIT Vice chief engineer
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